MALUHIA, A LONG TERM HEALTH CARE FACILITY
HAWAII HEALTH SYSTEMS CORPORATION

1027 Hala Drive = Honolulu, Hawaii 96817 = Telephone: (808) 832-6124 » Secure Fax: (808) 832-3897

March 28, 2022

TO: Interested Bidders
FROM: Scott Kawai _gZ#7 Zoarme"

Contracts Department

SUBJECT: Addendum No. 1
IFB No. 22M-0337 Maluhia Renovation of Rooms

Addendum No. 1 provides clarifications for the subject solicitation.



INVITATION FOR BIDS
for
MALUHIA
RENOVATION OF ROOMS
1027 Hala Drive
Honolulu, Oahu, Hawaii

IFB NO. 22M-0337

ADDENDUM NO. 1

MARCH 23, 2022

The items listed hereinafter are hereby made a part of the contract for the above project and
shall govern the work, taking precedence over previously issued plans and specifications
governing the items mentioned:

A

SUBSTITUTIONS OF MATERIALS AND EQUIPMENT

Substitution of materials and equipment for this project has been reviewed with the
following actions noted:

SECTION SPECIFIED SUBSTITUTION ACTION

08400 Arcadia AFG-451 Kawneer 451 Front Set Approved
Arcadia MS362HD Kawneer 350HD Approved

08520 Arcadia T200 Kawneer 8225TL Approved

CLARIFICATIONS

The following questions were received in writing concerning clarifications to the contract
documents. Clarifications will be addressed in amendment.

Question: Sheet T-1.0 refers to Limited Inspection Report for Asbestos and Lead-Based
Paint. Please provide copy of report.

Answer: See attached Limited Inspection Report for Asbestos and Lead-Based Pant,
Maluhia Hospital Window Replacement, by EnviroQuest, Inc, July 2013, pages 1-32.
This was prepared for a previous project, however, is applicable to work on this project.

Question: Please provide photos:
a. Interior and exterior locations of doors and windows to be replaced.
b. File Room location scheduled to receive new wall.
c. Ceiling at 2" and 3" floors scheduled to receive electrical modifications.

Answer: See attached Photos of items noted. However, to avoid misinterpretation of
information requested, the Contractor should conduct their own field survey. Section
00800 — SPECIAL PROVISIONS, paragraph 1.08, E allows for visitation of the site. Also
comply with paragraph 1.07 for COVID 19 requirements and protocol. The location of
the File Room is located on Sht. A-7.0 Basement Plan.
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3. Question: Please indicate new wall height at File Room.

Answer: D/A-7.0 notes the height needs to be “Field Verified”. Condition is existing.
Contractor may verify during field investigation.

4. Question: Section 2, Scope of Services, Paragraph 2.0 states, “Secure all necessary
permits and licenses required for the project prior to its commencement.” Please confirm
that the building permit application will be processed by the Owner/Architect and
Contractor is only required to pay for building permit fee prior to commencement of
project.

Answer: Permits will not be required for this project. Contractor and sub-contractors shall
have appropriate licenses for work to be performed.

5. Question: Section 2, Scope of Services, Paragraph 2.0 states, “Demolition of windows,
plumbing fixtures, lighting, floor slab, and work as shown in the Plans,” and “Installation
of new windows, fixtures, and work as shown in the Plans,” and “Installation of new
windows, fixtures, and work as shown in the Plans.” Plans do not indicate work to
plumbing fixtures, lighting nor floor slab. Please clarify intent.

Answer: Items noted were listed erroneously. Contractor shall bid based on the work
noted on the Plans and Specifications.

END OF ADDENDUM NO. 1
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EnviroQuest

ADDENDUM NO. 1
IFB NO. 22M-0337
3/23/22

LIMITED INSPECTION REPORT FOR
ASBESTOS AND LEAD-BASED PAINT

Maluhia Hospital
Window Replacement

Prepared for:

Pacific Architects, Inc.
2020 South King Street
Honolulu, Hawaii 96826

Prepared by:

EnviroQuest, Inc.

98-029 Hekaha Street, Suite 21
Aiea, Hawaii 96701
808.486.5881
egi@enviroquestinc.com

July 2013

ENVIROQUEST Project 7266
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EXECUTIVE SUMMARY

ENVIROQUEST, INC. (EQI) was retained by Pacific Architects, Inc. to conduct a limited hazardous
material inspection of Maluhia Hospital located in Honolulu, Hawaii. The inspection was
conducted on July 16, 2013, and was limited to materials that will be disturbed during the
window replacement.

The objective of the inspection was to determine the location of asbestos-containing materials
(ACMs) and lead-based paints (LBPs) which may be disturbed during the replacement of the
windows

Asbestos Containing Material

The listed materials were identified as asbestos-containing materials.

Material Location Condition, Es&tgty
White painted interior and st ond rd
green painted exterior EEEEIIENL, -, 27, e & floors, Good 2000
cementitious panels panels below and above windows
24’ ribbon fissured and Basement, CSR ceiling Good 100

pinhole design ceiling tile

The ACM was found to be in good condition and no immediate abatement action is necessary.
However, due to the likelihood of disturbance during the renovation, the material must be
removed prior to the renovation activity. All removal must be completed by a certified asbestos
abatement contractor under controlled conditions in accordance with Environmental Protection
Agency (EPA) and Hawaii Department of Health (HDOH) regulations. Work should also be
monitored by an independent industrial hygiene professional.

Lead-based Paint

Lead-based paint was not identified in this inspection. EPA defines lead-based paint as paint or
other coatings containing lead equal to, or in excess of, 0.5% by weight. However, lead at
concentrations below the EPA guideline was detected for various coatings.

The contractor’'s employees removing or disturbing the painted material also must be informed
that it contains lead and must have received training under OSHA 29 CFR 1926.62 Lead and
HIOSH 12-148.1 Lead. If any other untested paints are disturbed, they should be assumed to
contain lead.

EQI Project No. 7266 1



1.0 INTRODUCTION

This report presents the results of the limited hazardous material inspection of Maluhia Hospital
located in Honolulu, Hawaii. The inspection was conducted on July 16, 2013, and was limited to
materials that will be disturbed during the window replacement.

The objective of the inspection was to determine the location of ACMs and LBPs which may be
disturbed during the replacement of the windows.

EQI Project No. 7266 2



2.0 ASBESTOS

Fifty-seven samples were collected from suspect asbestos-containing materials.
2.1 Methodology

Prior to sampling, EQI visually surveyed Maluhia Hospital for suspect asbestos-containing
materials and homogeneous areas (areas that have uniform color, texture, and appearance).
Suspect materials were divided into friable and non-friable materials and placed in one of the
following EPA categories:

o Surfacing Materials (sprayed or troweled-on materials)
¢ Thermal Systems Insulations (materials generally applied to various mechanical systems)
e Miscellaneous Materials (any materials which do not fit in the above categories)

Sampling methodology followed the general guidelines for bulk asbestos sampling as presented
in Section 40, Part 763 (AHERA) of the Code of Federal Regulations (CFR) and Hawaii
Administrative Rules (HAR) 11-501 and 11-502.

2.2 Results

Samples were submitted to Forensic Analytical in Rancho Dominguez, California. The samples
were analyzed by polarized-light microscopy (PLM), using EPA Method 600/R-93-116, Visual
Area Estimation.

Forensic Analytical is accredited for bulk asbestos analysis through successful participation in
the US Department of Commerce, National Institute of Standards and Technologies (NIST), and
National Voluntary Laboratory Accreditation Program (NVLAP). The laboratory is currently
registered to provide asbestos laboratory services in the State of Hawaii under Title 11 of the
HAR, Chapter 504.

Based on the laboratory analytical report, five of the 57 samples were identified as ACM. The
National Emission Standard for Hazardous Air Pollutants (NESHAP), 40 CFR 61 Part M, defines
asbestos containing materials as those which contain greater than 1% asbestos. NESHAP also
categorizes ACM as either being a friable material, a Category | non-friable material or a
Category Il non-friable material. Friable materials are defined as those that can be reduced to
powder by hand pressure. Category | non-friable materials are the asphalt roofing materials,
resilient floor covering, excluding linoleum, packings, and gaskets. Category Il non-friable
materials are the cementitious materials such as stucco and asbestos cement board. In
accordance with NESHAP requirements, samples consisting of distinct layers of materials were
analyzed and reported separately by the laboratory. NESHAP also states that if asbestos is
identified in amounts less than 10%, the owner or operator of the building must elect to assume
the amount to be greater than 1% and treat the material as asbestos-containing material or
request verification of the amount by point counting. No samples were point counted for this
report.

A summary of the homogeneous materials is presented in Table 1. The laboratory analytical
report and chain of custody forms are included in Appendix 1

EQI Project No. 7266 3



TABLE 1

Homogeneous Material Summary
Maluhia Hospital, Window Replacement

Homogeneous Material

ACM,
(Y/N)

Location

Sample
ID

Friable
(Y/N)

Est Qty (ACM)
(ft’)

Condition,

Photo
No.

Black caulking

Basement, 1%, 2" and 3" floors, window
frames

7266071601
7266071602
7266071603
7266071610
7266071611
7266071612
7266071619
7266071620
7266071621
7266071643
7266071644
7266071645

White painted interior and
green painted exterior
cementitious panels

Basement, 1%, 2", and 3™ floors, panels
below and above windows

7266071604
7266071605
7266071606
7266071616
7266071617
7266071618
7266071628
7266071629
7266071630
7266071649
7266071650
7266071651

2000

2,3

1. ACM=>1% asbestos content

2. Good (G); Damaged (D) <10% distributed or 25% localized; Significant Damage (SD), >10% distributed or 25% localized;

EQI Project No. 7266




TABLE 1 (continued)
Homogeneous Material Summary
Maluhia Hospital, Window Replacement

Homogeneous Material

ACM,
(Y/N)

Location

Sample
ID

Friable
(Y/N)

Est Qty (ACM)
(ft*)

Condition,

Photo
No.

2’x4’ fissured and pinhole
design ceiling tile

Basement, 1%, 2", and 3" floor, ceiling

7266071607
7266071608
7266071609
7266071613
7266071614
7266071615
7266071622
7266071623
7266071624
7266071646
7266071647
7266071648

2'x4’ pinhole design ceiling
tile

1% floor, ceiling

7266071625
7266071626
7266071627

Black caulking (hard)

Sun deck, exterior window frame

7266071631
7266071632
7266071633

Black rubber-like caulking

Exterior window glazing

7266071634
7266071635
7266071636

Gray caulking

Sun deck, exterior cementitious panel
glazing

7266071637
7266071638
7266071639

2’x4’ ribbon fissured and
pinhole design ceiling tile

Basement, CSR, ceiling tile

7266071640
7266071641
7266071642

100

White chalky coating and
black caulking

1% floor, exterior window frame near handi-
van parking

7266071652
7266071653
7266071654

Dark gray caulking

1% floor, exterior near handi-van parking

7266071655
7266071656
7266071657

1. ACM=>1% asbestos content

2. Good (G); Damaged (D) <10% distributed or 25% localized; Significant Damage (SD), >10% distributed or 25% localized;
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3.0 LEAD

Three paint chip samples were collected from painted or coated materials.

3.1 Methodology

Prior to sampling, EQI visually surveyed Maluhia Hospital for painted building components. Our
sampling methodology generally followed the “Guidelines for the Evaluation and Control of
Lead-Based Paint Hazard in Housing” published by the Department of Housing and Urban
Development (HUD) in 1995.

3.2 Results

Samples were submitted to Hygeia Laboratories, Inc. in Sierra Madre, California. The samples
were analyzed in accordance with EPA Method 7420, Atomic Absorption Spectroscopy. Hygeia
is accredited for lead analysis through successful participation in the American Industrial
Hygiene Association’s (AIHA) Environmental Lead Laboratory Accreditation Program (ELLAP).

Based on the laboratory analytical report, none of the 3 paint samples collected exceeded the
EPA threshold of 0.5% lead by weight. The EPA defines lead-based paint as paint or other
coatings containing lead equal to, or in excess of, 0.5 percent lead by weight.

A summary of lead paint is presented in Table 2. The laboratory analytical report and chain of
custody forms are included in Appendix 2.

EQI Project No. 7266 7



TABLE 2
Lead Paint Summary BY AAS
Maluhia Hospital, Window Replacement

Paint Color Int/Ext :‘YB/:; :‘3:; Paint Location Sample ID Condition; 4 Pnc::o
Beige Int N Y g::eclrsete walls, columns, and cementitious 79660716011 Intact 9
Green over beige Ext N Y Concrete cementitious panels 7266071603L Intact 10
Beige over green Ext N Y Concrete walls and columns 7266071603L Intact 10

1. LBP = >0.5% lead by weight

2. LCP =>0% but <0.5%

3. Exterior: Intact — Entire surface is intact; Fair - < 1 0ft’; Poor - >10 ff?

4. Interior: Intact — Entire surface is intact; Fair - < 2ft? or < 10%; Poor - >2 f? or >10%

EQI Project No. 7266 8




4.0 CONCLUSION

4.1 Asbestos-Containing Materials

The listed materials were identified as asbestos-containing materials.

Material Location Condition, Es&t%ty
White painted interior and st ond rd
green painted exterior Baselmintl, 12 d’ znd 2 flodors, Good 2000
cementitious panels panels below and above windows
2’4’ ribbon fissured and Basement, CSR ceiling Good 100

pinhole design ceiling tile

The ACM was found to be in good condition and no immediate abatement action is necessary.
However, due to the likelihood of disturbance during the renovation, the material must be
removed prior to the renovation activity. All removal must be completed by a certified asbestos
abatement contractor under controlled conditions in accordance with EPA and HDOH
regulations. Work should also be monitored by an independent industrial hygiene professional.

4.2 Lead-Based Paint

Lead-based paint was not identified in this inspection. EPA defines lead-based paint as paint or
other coatings containing lead equal to, or in excess of, 0.5% by weight. However, lead at
concentrations below the EPA guideline was detected for various coatings.

The contractor's employees removing or disturbing the painted material also must be informed
that it contains lead and must have received training under OSHA 29 CFR 1926.62 Lead and
HIOSH 12-148.1 Lead. If any other untested paints are disturbed, they should be assumed to
contain lead.

EQI Project No. 7266



5.0 LIMITATIONS

The information set forth is based solely on the agreed upon scope of services, on personal
observation, laboratory data, and information provided by Pacific Architects, Inc.

Although this inspection provides information on the relative presence or absence of asbestos-
containing materials and lead-based paint, it should not be construed as a final statement that
all hazardous materials have been identified.

Given the often obscure and elusive nature of hazardous materials, it is never possible to
absolutely dismiss the possibility of additional hazardous materials. EnviroQuest, Inc. expressly
disclaims any and all liability, representations, expressed or implied, contained in, or for
omission from this report, or any other written or oral communication which might be interpreted
as establishing the total extent of all liability present at the subject property.

Our services have been performed with usual thoroughness and competence of the consulting
profession, in accordance with the standard of professional services at this time. No other
warranty or representation, either expressed or implied is included or intended.

Any question regarding our work and this report, the presentation of the information, and the
interpretation of the data are welcome and should be referred to the undersigned. EQI greatly
appreciates this opportunity to assist you with your industrial hygiene needs. We look forward
to working with you again in the future.

o Do

Jason Turban
Industrial Hygiene Technician
HIASB — 3421

EQI Project No. 7266 10
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Forensic Analytical Laboratories Final Report

Bulk Asbestos Analysis

(EPA Method 600/R-93-116, Visual Area Estimation)

EnviroQuest, Inc. Client ID: 7104

Steve Tanaka Report Number: B179735
98-029 Hekaha Street Date Received: 07/17/13
Suite 21 Date Analyzed:  07/22/13
Aiea, HI 96701 Date Printed: 07/22/13

First Reported:  07/22/13

Job ID/Site: 7266; Maluhia Hospital, Window Replacement FALI Job ID: 7104

Total Samples Submitted: 57

Date(s) Collected: 07/16/2013 Total Samples Analyzed: 47

Asbestos Percent in Asbestos  Percentin  Asbestos  Percent in

Sample ID Lab Number Type Layer Type Layer Type Layer
7266071601 50810077

Layer: Dark Grey Non-Fibrous Material ND

Total Composite Values of Fibrous Components: Asbestos (ND)

Cellulose (Trace)
7266071602 50810078

Layer: Black Non-Fibrous Material ND

Total Composite Values of Fibrous Components: Asbestos (ND)

Cellulose (Trace)
7266071603 50810079

Layer: Black/White Non-Fibrous Material ND

Total Composite Values of Fibrous Components: Asbestos (ND)
Cellulose (Trace)

7266071604 50810080
Layer: Beige Semi-Fibrous Material Chrysotile 10 %
Layer: Paint ND

Total Composite Values of Fibrous Components: Asbestos (10%)
Cellulose (Trace) Fibrous Glass (Trace)

7266071605 50810081

Comment: Sample not analyzed due to prior positive result in series.
7266071606 50810082

Comment: Sample not analyzed due to prior positive result in series.
7266071607 50810083

Layer: Beige Fibrous Material ND

Layer: Paint ND

Total Composite Values of Fibrous Components: Asbestos (ND)
Cellulose (35 %) Fibrous Glass (45 %)

7266071608 50810084
Layer: Beige Fibrous Material ND
Layer: Paint ND

Total Composite Values of Fibrous Components: Asbestos (ND)
Cellulose (35 %) Fibrous Glass (45 %)

1 of 7
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Report Number: B179735
Client Name: EnviroQuest, Inc. Date Printed: 07/22/13
Asbestos Percent in Asbestos  Percentin  Asbestos  Percent in

Sample ID Lab Number Type Layer Type Layer Type Layer
7266071609 50810085

Layer: Beige Fibrous Material ND

Layer: Paint ND

Total Composite Values of Fibrous Components: Asbestos (ND)

Cellulose (35 %) Fibrous Glass (45 %)
7266071610 50810086

Layer: Black/White Non-Fibrous Material ND

Total Composite Values of Fibrous Components: Asbestos (ND)

Cellulose (Trace)
7266071611 50810087

Layer: Black Non-Fibrous Material ND

Total Composite Values of Fibrous Components: Asbestos (ND)

Cellulose (Trace)
7266071612 50810088

Layer: Black Non-Fibrous Material ND

Total Composite Values of Fibrous Components: Asbestos (ND)

Cellulose (Trace)
7266071613 50810089

Layer: Beige Fibrous Material ND

Layer: Paint ND

Total Composite Values of Fibrous Components: Asbestos (ND)

Cellulose (35 %) Fibrous Glass (45 %)
7266071614 50810090

Layer: Beige Fibrous Material ND

Layer: Paint ND

Total Composite Values of Fibrous Components: Asbestos (ND)

Cellulose (35 %) Fibrous Glass (45 %)
7266071615 50810091

Layer: Beige Fibrous Material ND

Layer: Paint ND

Total Composite Values of Fibrous Components: Asbestos (ND)

Cellulose (35 %) Fibrous Glass (45 %)
7266071616 50810092

Layer: Beige Semi-Fibrous Material Chrysotile 10 %

Layer: Paint ND

Total Composite Values of Fibrous Components: Asbestos (10%)

Cellulose (Trace) Fibrous Glass (Trace)
7266071617 50810093

Comment: Sample not analyzed due to prior positive result in series.
7266071618 50810094

Comment: Sample not analyzed due to prior positive result in series.

2 of 7
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Report Number: B179735

Client Name: EnviroQuest, Inc. Date Printed: 07/22/13
Asbestos Percent in Asbestos  Percentin  Asbestos  Percent in

Sample ID Lab Number Type Layer Type Layer Type Layer
7266071619 50810095

Layer: Black Non-Fibrous Material ND

Total Composite Values of Fibrous Components: Asbestos (ND)

Cellulose (Trace)
7266071620 50810096

Layer: Black Non-Fibrous Material ND

Total Composite Values of Fibrous Components: Asbestos (ND)

Cellulose (Trace)
7266071621 50810097

Layer: Black Non-Fibrous Material ND

Total Composite Values of Fibrous Components: Asbestos (ND)

Cellulose (Trace)
7266071622 50810098

Layer: Beige Fibrous Material ND

Layer: Paint ND

Total Composite Values of Fibrous Components: Asbestos (ND)
Cellulose (35 %) Fibrous Glass (45 %)

7266071623 50810099
Layer: Beige Fibrous Material ND
Layer: Paint ND

Total Composite Values of Fibrous Components: Asbestos (ND)
Cellulose (35 %) Fibrous Glass (45 %)

7266071624 50810100
Layer: Beige Fibrous Material ND
Layer: Paint ND

Total Composite Values of Fibrous Components: Asbestos (ND)
Cellulose (35 %) Fibrous Glass (45 %)

7266071625 50810101
Layer: Grey Fibrous Material ND
Total Composite Values of Fibrous Components: Asbestos (ND)
Cellulose (10 %) Fibrous Glass (75 %)

7266071626 50810102
Layer: Grey Fibrous Material ND
Total Composite Values of Fibrous Components: Asbestos (ND)
Cellulose (10 %) Fibrous Glass (75 %)

7266071627 50810103
Layer: Grey Fibrous Material ND

Total Composite Values of Fibrous Components: Asbestos (ND)
Cellulose (10 %) Fibrous Glass (75 %)

3 of 7
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Report Number: B179735

Client Name: EnviroQuest, Inc. Date Printed: 07/22/13
Asbestos Percent in Asbestos  Percent in Asbestos  Percent in
Sample ID Lab Number Type Layer Type Layer Type Layer
7266071628 50810104
Layer: Beige Semi-Fibrous Material Chrysotile 10 %
Layer: Paint ND

Total Composite Values of Fibrous Components: Asbestos (10%)
Cellulose (Trace) Fibrous Glass (Trace)

7266071629 50810105
Comment: Sample not analyzed due to prior positive result in series.

7266071630 50810106
Comment: Sample not analyzed due to prior positive result in series.

7266071631 50810107
Layer: Black Non-Fibrous Material ND
Total Composite Values of Fibrous Components: Asbestos (ND)
Cellulose (Trace)

7266071632 50810108
Layer: Black Non-Fibrous Material ND
Total Composite Values of Fibrous Components: Asbestos (ND)
Cellulose (Trace)

7266071633 50810109
Layer: Black Non-Fibrous Material ND
Total Composite Values of Fibrous Components: Asbestos (ND)
Cellulose (Trace)

7266071634 50810110
Layer: Black Non-Fibrous Material ND
Total Composite Values of Fibrous Components: Asbestos (ND)
Cellulose (Trace)

7266071635 50810111
Layer: Black Non-Fibrous Material ND
Total Composite Values of Fibrous Components: Asbestos (ND)
Cellulose (Trace)

7266071636 50810112
Layer: Black Non-Fibrous Material ND
Total Composite Values of Fibrous Components: Asbestos (ND)
Cellulose (Trace)

7266071637 50810113
Layer: Dark Grey Non-Fibrous Material ND
Total Composite Values of Fibrous Components: Asbestos (ND)
Cellulose (Trace)

7266071638 50810114
Layer: Dark Grey Non-Fibrous Material ND
Total Composite Values of Fibrous Components: Asbestos (ND)
Cellulose (Trace)
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Report Number: B179735

Client Name: EnviroQuest, Inc. Date Printed: 07/22/13
Asbestos Percent in Asbestos  Percent in Asbestos  Percent in

Sample ID Lab Number Type Layer Type Layer Type Layer
7266071639 50810115

Layer: Black Non-Fibrous Material ND

Total Composite Values of Fibrous Components: Asbestos (ND)

Cellulose (Trace)
7266071640 50810116

Layer: Beige Fibrous Material Chrysotile 2 %

Layer: Paint ND

Total Composite Values of Fibrous Components: Asbestos (2%)
Cellulose (2 %) Fibrous Glass (90 %)

7266071641 50810117
Comment: Sample not analyzed due to prior positive result in series.
7266071642 50810118
Comment: Sample not analyzed due to prior positive result in series.
7266071643 50810119
Layer: Black Non-Fibrous Material ND
Total Composite Values of Fibrous Components: Asbestos (ND)
Cellulose (Trace)
7266071644 50810120
Layer: Black Non-Fibrous Material ND
Total Composite Values of Fibrous Components: Asbestos (ND)
Cellulose (Trace)
7266071645 50810121
Layer: Black Non-Fibrous Material ND
Total Composite Values of Fibrous Components: Asbestos (ND)
Cellulose (Trace)
7266071646 50810122
Layer: Grey Fibrous Material ND

Total Composite Values of Fibrous Components: Asbestos (ND)
Cellulose (10 %) Fibrous Glass (75 %)

7266071647 50810123
Layer: Grey Fibrous Material ND
Total Composite Values of Fibrous Components: Asbestos (ND)
Cellulose (10 %) Fibrous Glass (75 %)

7266071648 50810124
Layer: Grey Fibrous Material ND

Total Composite Values of Fibrous Components: Asbestos (ND)
Cellulose (10 %) Fibrous Glass (75 %)

7266071649 50810125
Layer: Beige Semi-Fibrous Material Chrysotile 10 %
Layer: Paint ND

Total Composite Values of Fibrous Components: Asbestos (10%)
Cellulose (Trace) Fibrous Glass (Trace)
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Client Name: EnviroQuest, Inc.

Report Number:

Date Printed:

B179735

07/22/13

Asbestos

Sample ID Lab Number Type

Percent in
Layer

Asbestos
Type

Percent in
Layer

Asbestos
Type

Percent in
Layer

7266071650 50810126

Comment: Sample not analyzed due to prior positive result in series.

7266071651 50810127

Comment: Sample not analyzed due to prior positive result in series.

7266071652 50810128
Layer: Black Non-Fibrous Material
Layer: Off-White Non-Fibrous Material
Total Composite Values of Fibrous Components:
Cellulose (Trace)

7266071653 50810129
Layer: Black Non-Fibrous Material
Layer: Off-White Non-Fibrous Material
Total Composite Values of Fibrous Components:
Cellulose (Trace)

7266071654 50810130
Layer: Black Non-Fibrous Material
Layer: Off-White Non-Fibrous Material
Total Composite Values of Fibrous Components:
Cellulose (Trace)

7266071655 50810131
Layer: Paint
Layer: Grey Non-Fibrous Material
Layer: Black Non-Fibrous Material
Total Composite Values of Fibrous Components:
Cellulose (Trace)

7266071656 50810132
Layer: Paint
Layer: Grey Non-Fibrous Material
Layer: Black Non-Fibrous Material
Total Composite Values of Fibrous Components:
Cellulose (Trace)

7266071657 50810133
Layer: Paint
Layer: Grey Non-Fibrous Material
Layer: Black Non-Fibrous Material
Total Composite Values of Fibrous Components:
Cellulose (Trace)

Asbestos (ND)

Asbestos (ND)

Asbestos (ND)

Asbestos (ND)

Asbestos (ND)

Asbestos (ND)

ND
ND

ND
ND

ND
ND

ND
ND
ND

ND
ND
ND

ND
ND
ND

2959 Pacific Commerce Drive, Rancho Dominguez, CA 90221 / Telephone: (310) 763-2374 (888) 813-9417 / Fax: (310) 763-8684
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Report Number: B179735

Client Name: EnviroQuest, Inc. Date Printed: 07/22/13
Asbestos Percent in Asbestos Percent in Asbestos  Percent in
Sample ID Lab Number Type Layer Type Layer Type Layer

Y273

Steven Takahashi, Laboratory Supervisor, Rancho Dominguez Laboratory
Note: Limit of Quantification ('LOQ'") = 1%. "Trace' denotes the presence of asbestos below the LOQ. 'ND' = 'None Detected'.

Analytical results and reports are generated by Forensic Analytical Laboratories Inc. (FALI) at the request of and for the exclusive use of the person or entity (client) named on such
report. Results, reports or copies of same will not be released by FALI to any third party without prior written request from client. This report applies only to the sample(s) tested.
Supporting laboratory documentation is available upon request. This report must not be reproduced except in full, unless approved by FALIL. The client is solely responsible for the
use and interpretation of test results and reports requested from FALI. Forensic Analytical Laboratories Inc. is not able to assess the degree of hazard resulting from materials
analyzed. FALI reserves the right to dispose of all samples after a period of thirty (30) days, according to all state and federal guidelines, unless otherwise specified. All samples were
received in acceptable condition unless otherwise noted.
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EnviroQuest PLM DATA SHEET
PrOJect No.: ‘:}Q\(f(i AKX Project Name; MQ‘ WML %60[ (rf‘uQ« (Dt 4@ Date; / [ w/
P . /YV\J./\/ Page: ! of *")
. : Fri
Material Description: &’)\CLQL QCL,L,&_,UUYU’\_, ,No/n—?rlijejla
Sample No, (}ocaﬁon % Asb, Asb. Type
FauoHu ol |) 31y
\_oal \Thavd ﬂqm Q—W 3R LOM(,UL;W — b0 NI LML,
A 03 J -~ Wa%n’i«lﬂr_@ AN ¢ oluman J‘z«)(#ﬂ(
- Uroyn condardy
8]
CONDITION: % Damaged: % Localized: % Distributed: | Total Material Quantity:
Surfacing Material 7S84 Misc.
[0 Slg. Damage % Crumbling - O Sig. Pamage % Gouge/Punct - O S8lg. Damage % Crumbling -
[0 Damaged % Delaminating - [0 Damaged % Crushed - [0 Damaged % Delamlnating -
[0 Good Cond. % H.0/Gouges - 1 Good Cond. % H,0 Stalns - E Good Cond. % H,0/Gouges-
Contact Potential /L_z’ High - O Maderate O _tow
Vibration Patential [0 High [0 Modecate A Low
Alr Eroslon O High [1_Moderate “A Tow
OVERALL POTENTIAL RATING [0 Significant Damage [J Damage [A Minimal Damage
/
Fri
Material Desonpt[on ( Q,W\_Q/Vk,h h DD QG/V\.LQ/ hfdable
Sample No. Location % Asb. |/ Asb. Type
EEIETREIN
L o5ty Thed Jon, 3 24 | aindaiwg e ()
. \
Lalon)e,” 00 (Diwduind )
T ] /
CONDITION: % Damaged: % Localized: % Distributed: | Total Material Quantity:
Surfacing Material fisc.
[0 Sig. Damage % Crumbling - O Sig. Damage % Gouge/Punct - O 8lg. Damage % Crumbling -
O Damaged % Delaminating » [0 Damaged % Crushed - [0 Damaged % Delaminating -
[0 Good Cond. % H.0/Gouges - [ Goed Cond. % H,Q Stains - " Good Cond. % H,0/Gouges-
Contact Potential 1 High [0  Moderate 3 /Low
Vibration Potental /] High [0 Moderate [ Low
Alr Erosion 1 High (] Woderate - @’ Low
CVERALL POTENTIAL RATING [ Slgnificant Damage [J Damage Minimat Damage
Sampled By: J’I CHLE_H}\] Re[mqmshed By;’Dateleme Relinquished By/Date/Time:
DOH Cert No: g (/ ;2 ]
Dehvere%lp Lab By; ’ ceived By Date 7 Q Sx.l | Received By/Date/Time:
( AL %’7*/’3 B )
TURNAROUND TIME: []<12Hours [J24Hours ([ 3Dayy [I15Days [J
Surfacing | <1,000 ff = 3 Samples 1,000 — 5,000 f* = 5 Samples >5 000 ft* = 7 Samples
TSI Minimum of 3 Samples (Run) UNLESS <6 [n, or f* = 1 Sample Minimum of 3 Samples {Elbow & ‘T7)
Misc. Minimum of 3 Samples (Hawail)
Surfacing Sig. Damage = > 10% Dist. or 25% Local Damaged = < 10% Dist or 25% Local Good = Very Limited Damage
Tsl Slg. Damage = 10% Missing Jackef OR Damaged = < 10% Missing Jacket OR Good = Very Umited Damage
> 10% Dist or 25% Local < 10% Dist. or 25% Local
Misc Sig. Damage = > 10% Dist. or 25% Local Damaged = < 70% Dist. or 26% Local Good = Very Limited Damage

98-029 Hekaha Street, Suite 21, Alea, HI 96707 Phong: (808) 486-5881 Fax: (808) 486-5889 E-mail: eqi@enviroquestinc.com
8-10-4-201 Sagamiono, Minami-ku, Sagamihara-shi, Kanagawa-ken 252-0303 Phane: (042) 851-5675

~.
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EnviroQuest

PLM DATA SHEET

Project No.: :r'a(.og Project Name: ()’Y]QJU\MK(/\ Jmé(\?lm l\{kd"\l\:) Date: j’/ [(f/ _3
Q&P{C'v'wﬂkﬁmvi‘/ of ) _

Page:_ o/ 9

niable
vaterial Descrtion: 'Y (oouarcl & podaddl coTtive N,
Sample No. Location ) % Asb. Asb, Type
J 20w GHEOH
| Ahivd dlaon, LG S/ e lig o~
3 09/ \ O
CONDITICH: % Darnaged: %% Locakzed: %% Di | Yotal #aterdal Quantity:
Surfacing Matenal TSt Mise,
O Sk, Pamage %% Crumbling - O Sk. Damage % Gouge/Purct- 0  Sig Damage % Cnambiing
O Damaged % Delamiradng - 0 Damaged § % Cashed » O Damaged ; % Defaminating
0 Good Cond, e HQNGEUGES = [l Good Cond " % HO Stans « Ja‘ Good Cond. % M/O/GEa0s-
Cenlact Potanteal O Hgh A Mcaerste
Vbratlan Polental O High . O Mcderate D’T.aw
Aur Eraslon O Hioh = ’E_an
OVERALL POTENTIAL RATING O __swnfficart Damage (0 Damane O/ Misima Damace.
Fri
Material Description: \(,{ C\L CCL,U,\ Y S— h-friable
Sample Ne. Location %Asb, |7 Asb. Type

F2s OH G W0

2t

\’0‘{'1‘\ m,(uu:m vom\, S

A4l
(P ATV SR

N

Iy

'IU«‘BL

AR

WAL Y ia DS

ar? 17'\1/), \K\Q.HLDC%

CONDITION: % Damaqed % Localzed: % Distrbvted: {_ Tetal Material Quartity:
Swufacing Material TSt Misc

O Sig. Damage % Crumbling « 0O Sk.Damage Y % GougePuncte O Skg. Damage % Crur.bing -

O Damajed % Delaminating - D Davmagad E % Crushed « O , 0amaged E % Delaminabag -

O Good Cond. % H.OIGovges- - O Good Cond. % W0 Stains - T Geod Cond. % HOMGouges-
Contact Potential [T High O Modecate O _Low

Vigration Potential /0 Hgh O__hodesate H Cow
Alr Ersicn " O Hagh 0 Woderste T Lew

OYERALL POTENTIAL RATIHNG jn] i Damags 0 famace D’ findrsl Damage

\ ) d ~Fiidble
Material Description: @ Y l VEA AL ,L-— amhated Q,QJ Aave) ‘]’)I g Non’fiable
Sample No. Lécaton &) %Asb, , | Asb, Type
wd F—k
GO L1y 2 o, SAddn WAV A
T Vatly
1 "
\ lL‘ \/\C& I:U\}"\ ~ V\Jb < i MLVN "\;)-C
- ~ N
(0
AT a ) Waddon au
CONDITION: % Damaned: % Localzed: 4 Distuted: [ Total Material Quantity:
Surfacing Materdas TSI izt

0O Sig, Damage % Crumblng « [ Sig. Damage % Gaouge/Punct « O $lg, Damaga % Crumbhn) «

O* Damaged é % Delaminating « 0 Damaged % Crushed » 0O, Damaged 5 % Defaminatng ~
-] Good Cord. % HAO/Gowmes « ) Good Cond. %, Ho! Slains - Al Good Cond, & H0/Gauges-

Ccntact Potantial 0O #High /0 Voderate 0O _Low

Vibeation Potertial 0 _High { O todemte O Low

At Eroskon O High 0O Moderate 10" Low

OVERALL POTENTIAL RATIRG 0 Sinificart Oamaac 0O Demace 2" Miramal Damaqe

98-029 Hekaha Street, Sulte 21, Alea, HI 96701

Phone: (808) 486-5881 Fax: (B08) 486-588% E-mail: egi@enviroquestinc.com
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EnviroQuest . PLM DATA SHEET

Project No.: 2] Project Name: (TY\C\LULA\JLG\ /L%OM L\WM(’L‘{LQ Date: :7’/ Gﬁj

QQ.»(J le%wx-l Page: of

N ' refle
Material Description: UNMWMA NN s L “%%
Sample No. \ Location % Asb, Asb. Type
TooH 6 U [
el °
L AL ELY el uniadund (g e €4a 225 )
1 ¢ J (Leudoa @rna Ly ’
CONDITION: % Camaaed; % Localzed: % Distibcted: [_Fotal teateral Quantty:
Sirfacing Material ) Rise,
O Si. Damage % Crumbfng « O sSlg Oamage % GougerPunct - I:| Sy Damage % Crumbing -
[ Daraged ; % Delaminating « O Damaged é * Crushed « Damaged g % Delaminatng =
O Good Cood. % H:0M0umes- | D Good Cond % H,0 Smains _,H' Good Cond % HCiGovaes-
Contact Potential B Hgh [a] . 0O dow
ey ren 2o s .
OVERALL POTENTIAL RATING [=] Damaaa O Oamags "3~ sinimal Demace
- . Friable
Material Descriptio ntb\ SRR NATEUACN ~irtatte,
Sample No. —_ ) Location % Asb. 7 Asb. Type
o N | ) (ot St A
a0 Lt Floos S ¢ o«
A. A1 J _ ( (f rot Iy
CONDITION: % Damaged: % Localized: BT | Total Matedal Guantity;
Tng Material =) Misc.
O Sg.Dsmage é % Grumbling - 0O skg. Damage % % Gouge/Puact« [ O Si. Damage % % Crumbling -
0 Damaged % Delaminating « T Damaged % Crushed = =] ged % Delaminating =
O Good Cand. % HAl O Good Cong. 55 W0 Stains - Good Cond. % HOiCouges-
Contadt Poterial O_ High @ Moderaw O _Low
“ipration Poteatial 0 Hgh O Hodérate O Low
ArErasien O _Hgh O Moderse T _Low
OVERALL POTENYTIAL RATING O Significatt Damaae O Oamage O Mnimal Damage
~Frial
Material Description: ) ‘{Lf }\776 wad L pl\ﬂ.\f\ﬁ\ﬂd Jn \.\.m'{ s Nmr‘fn/dainle
Sample No, { ocation D) %Asb. . | Asb, Type
2200 0HL@)
e
L 83 VTR N WOy ot S AU
L ay J
[—Coromon: % 0IMIned: - % Loczied: % DlStuteT T Yotai Maaterdal Guariiy
Sarfacing MeAV TS/ Misc.
Sig- Damage ! % Crumbling « O &iy. Damage % fouge’Pund O Siy. Damege % Crumbling »
O - Damaged % Defaminatings | [ Damaged % % Crushed» | O Damsged s % Delaminating »
|0 Good Caond. % H0/G0uges - [0 Good Cond. % HyO Stalns - AT Goed Cond. % H,0/Gouges-
Contact Poteotal O wigh 0 Vioderata O _Low
Vibraticn Pateetal O High T O Hocerat 3 Low
e Eraslon O High O  Ioderate U Cow
OVERALL POTENTIAL RATING [0 Sinificart Domaje O Camase .0  tdinkmal Camaae

f
1, Alea, HI 96701  Phone; (808) 486-5881 Fax: (808) 486-5888 E-mall: eqi@enviroguestinc.com

N

98-028 Hekaha Street, Suite
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EnviroQuest

PLM DATA SHEET

Project No.: 12 {s4 Project Name: W&QL\JVLW\ Q’%@ A‘C'\.JL
(Pmctand Yo plar vt and— 7

Date7/ /12

Page: { of7

Material Description: Q }(Lf fOW\/\(\D ek (_u L

Al

: /FE?E’W
Non-fnable

Sample No. Lacation K_) % Asb. Asb. Type

ERETESE
‘_
(26| STl eplate aatink colve bl
5% J |
[ CoNDman: % Damagad: % Localized: % O | Yotat rataral Quantky:
Surfacing htarfal 75! AMise,
O Sig. Damage % Crombing - O Sk Oamage § % GGUge/Punct- O Sig Damage g % Crumbing =
0O Danaged *% Delaminaing « 0O Damaged % Crushed - T Damaged % Delaminabng «
O_Good Cond. _ % H,CAG0uges « O Gooc Cand. - % H,0 Stains » AT Good Cond. % H,C/Gouaes-
Centact Polential O High 7 waod R 0 Low
Vibalion Polential O _ High 10 woderats B Tow
Alr Eroslon O_Hiah D = Low
QVERALL FOTENTIAL RATING [=] i Damage O Camege T Mialmal Damsse
Frable

Material Description: L_Q,’\Mb\;h \’1 Qb 0 0 Q ; GhTab]

Sample No. Location % Asb. A3D, Type

ALOHEHR] \5F F\f NGl m\a NLE L;QW\OWI/Q h 5\)w\ Che A

B T - e
‘a1 is - Ly .
.—[—' 3@ L ‘
’ v\ﬁlﬂ
Upoe, | LoD glu
CONDITIDH: % Oamagad- % Localtzed: % Cistrl | Total Migtedal Quartity;
ing Materal 7! Misc.
O Sig, Damaje 3 % Crumbling - | O $lg.Damaga g % GOougaPunct O Sg.Damage g % Crumbling -
O Camaged % Detaminasing - 0O Damaged % Crushed = 0,. Damaged % Dedarmiratng =
O Good Cond. % HOGougss « 0O Cood Cond % H,O Sta'ns - Good Cond, % HO!
Contact Potential High O sod O Low
Vivration Potential /0 Hgh O_ aderae 7 low
Az Eroslen 7 0O High O #doderate O Low
OVERSALL POTENTIAL RATING 1 Sin Damaaa [0 Damace 3 Cf Minlinal Camage
Friable
Material Description: L\& e mtﬁm CL Uk&\,\u\"“g {\ (L,\(,\\ Nopsfrtabtay
Location L/ % Asb. . Ash:

Sample No,

GG G HED |

y Jk

N

i‘)tw\ Aele 5 UQMLU\/Q /FLC‘.W_, \C),\\ \

/ Cylekisv

LA

\ 7

v
p—
CONDITION: % Damagad: % Locallzed; % Distriuted | Total Matestal Quantty:
suﬂamg Material TSI Mise.
0O Sk. Damage % Crumaling - 0O  Sig Damage % Gouge/Punct [T Sig.Oesmags % Crumbhng «
T *Damsged % Delaminating » O DCamaged % Crushed O Damaged 2 % Delaminaing «
.|'O_ Good Cona. % HO/Gougess - 0 Good Cond. % HoO Stalns AT Good Cone, % HOGouges-
Contact Potential 3 Hgh 0O nodecate O Low
Vibrat.on Potential 70 High [w] A Low
HrEraslon B Hiah O _Modeis ¢ 0 Llow
OVERALL POTENTIAL RATING = 7 0 Damadja 0 Damage T tinamal Oamaqe

93-029 Hekaha Street, Suite 21,

Alea, H 96701

/
Phone: (803) 486-5881 Fax; (808) 486-5882 E-mail eqi@envimquestinc.com
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PLM DATA SHEET

Project No.: \?fﬁiﬂg Project Namem(k.gww(h \’}05‘0 l’”‘—ﬂ (Dl\f\{,ﬂ,d\k) Date: 7 ! l (’(( B
QV?\MM%M'

9:01‘7

Page._o2

~friab)e

Material Description: Wi QML Cbieea - L\ llea GCLLAQ,\LQ\/\’-‘\_)

Sample No. Location % Asb. 4 “Type
3266 0 RO el Lotndued  Cxlaz, W‘Q/ N\
L 25 |Gvoums AV, e on oendildenn ple e Vi
l, “5 L’ 14N Gy - ¢ P W [ C \ / \
/
CONDITION: % Oamagad: *4 Localized: % Disr.nm_ilg_& | Total Liatesal Quanity: —
Surfacing SMataral 5! ise.
O i, Damage % Crar.blag - O Sig. Damage % Gouge/Punct O Sl Damage % Coumbding -
O Oamaged § % Delaminating « O Damaged § %Crushed. — I O Damaged § % Delaminating «
O Goad Cond, % H-O0/G0uqes « ) Goor Cond % M0 Stains 2" Good Cend % HQ
Comad Folential O_High @ Moderats O Cow
Vibeation Poiential O_ High YO _Hgdersie B Low
Air Erosian O Han 0 Moderste O Low
GVERALL FOTENTIAL RATING /0 Damage O Damage B Minimal Damace
Friahle
Material Description: C{\Lb\ (\C(,L_L_Q,LL/W\Q\ /n‘fo)]Ii Sn-fnable
Sample No, < Docation %Asb, | “Asb-Fipe
AU FN T %UW\_ s QQMwh hows s 0 pdd Biwa~
\ %Sf (RN (y k - N U b ) /"_,J!r_‘ﬁ &J
\ G N . : - . - CAVELD
g 1 - ~ L " v
) J /
L @O}V\ i el UDW\O(J{E""% )
/
CONDITION: % Damajed: % Localzed: ¥ Dpstributec: | Total Meteria Quartity;
Surfaclng haterial TSf Alsc.
O Sig. Damage % Crembling » O Si. Damage % GougePynct - 0 Sk.Camage % Crumbhing -
O Damaged % Delaminatng » O Damaged % % Crushed - O _ Damaged % % Delaminating »
0 Good Cond. % H,DGo:ges - O Gocd Cond. % H:0 Stains « A0 Good Cond. % H:OMGouaes-
Coatact Poleatial . E1 High 0O__ Moderte O Low
e stus e Bt e
OYERALL POTENTIAL RATING ¢ [0 Bkgnificant Damage 0O Damane 2 Minmal Qamage
. Lo Y | i uahl;
Material Description: = ¥4 ¥ t\oVs bt l bSuasdanc) i;)W\ (;w\,uzf CLt \I\/U\ WAL Kortrabe
Sample No. Location Ihsh. Ash, Type
TRoHV Y| )
LAl Vaswank 52
|| ]
CONDITION: % Camaoed: % Locailred: e Distributed: | Tatal Materfal Quaﬁ.!l:
ing Material TS Wisc.
0O Si.Damage . % Crumdiing « O Sip Oamage % GougeFunct« 00 8. Camage % Crumbling =
O -Damaged g %Du.amlnar.mg O Damaged g % Ceushad » 0, Damaged é % Detaminating«
10O Goed Cond. % HO 0O Good Cond. % H,0 Slains » LT Good Cond. 4 HyOMGounes-
Comact Potential O _Hgh g Moderate O Low
Vibraton Potentiel O Hah 0O tioderate & Low
ArEmsion D Hah m] 72 Low
OVERALL POTENTIAL RATING D Significam Damage O Oamage £ Minimal Damage

96-029 Hekaha Strest, Suite 21, Alea, HI 96701

Phone: (808) 486-5881 Fax (808) 4B6-5589 E-mail: eqi@enviroguestinc.com
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EnviroQuest

- PLM DATA SHEET

Project No.._J{s Q Project Narne; JY] C\O,Uuhk o /l k’bﬁ,&) [ ‘}ﬂ-ﬂ- &((/L{L@/h Date: _—7’/{@/! 4

FnabIFJ
Material Description: \0\&(;\,( QoA M Nof=ffiable
Sample No. Locafion % Asb. Asb, Type
T2660 FUALY
Cuy | Cantpumnd G aind®d S
Lyl ] 7 (G
[~ CoNDTION: % Damaged % Localzed: %D } Yotal f/stenal Quamey
Surfrcing Matenal — TSt Wise.
O Sip, Damage % Crumbling - O Sig. Damage *% Govge/Punct « O Sy Danege “% Crumuiing -
O Pamsged % Delaminadng - O Damazed g % Crushed - O Camaged g % Calaminatng -
0 Good Cond. % H:OGcunes s O Good Cond, % H.0 Stalns » 3* Good Cond % H:0/Gouges-
Conlact Potectal ,g High D Mcdarste 0. Cow
:.—'J}r;:?oidmal ‘/D_:‘T,'i;u: g HAcderate g_’%'.:
OVERALL POVENTIAL RATING O s Damans O Damage |:r 1enimal Damage
RES— LTy ey
Material Description: 24 LS5 (A (_,L <_[; @i WO ch (‘ Ky\nx (‘F\b\ Nﬁﬁ
Sample No. Y Location % Asb, Asb. Type
2 0HLYG| )
L 42 Neopemaad  CSC e oA
Vugl J ' S -
|
CCROIYION: % Damaged: 35 1 ncalized: % D | Tctal material Quantity:
Surfacing Jatenal TSI Fise.
0O Skp. Damage % Crumbing » | O sig. Damage % Gaouge/Punct - [ O Sk.Damage % Crur.bing -
0O Damaged % Detaminatng - O Damaged 5 % Ceushed - 0O __Damaged % % Delaminating -
O Good Cond % HAOGOURES « O Good Cond, ) 5% HC Stains s = Good Cond. 5% HOIGouges-
Contacl Potertal — g High 17 Moderat 5 Low
Vibeztion Ual Moderat
AT Erusiu:mn u—ggﬁ /E Modernte ﬂ—LLg:_
OVERALL POTENTIAL RATIRG O Spalicant Camage [ Damage 3+ Atpimal Damage
h\ﬂ Ftable }
Material Description{ 8 A AT AN (DCU\}\,LQJ NegFretie
Sample No. Location % Ash, . [ {Asb, Type
Ty [ ;
59| \&antmnpnd !. Cof | vaden DM (?va\&&ﬁ-
5
COMNDITION;, % Damaryed: % Locullzed: % Distrituted: | Total Matertal Quantty:
Surfacing Matcerfal AMige,
Sig- Camage . % Cfumblinq - 0 sig. Damage E % Gouga/Punct« 0 Sig, Damage é % Crumbing -
O "Damaged % Defaminating « } O Camaged % Crushed - [0 Damaged % Defaminating «
-0 Good Cond. g 5% H,O0KGaunes - O Good Cond % H;O Slains » [l Good Cond % H,0/G0uzes-
Contact Poteatal O High O_ Koderate O Cow
Vibration Patertal O__High O _ Koderate O Low
Alr Eroslon [ High ] O Low
OVERALL POTENTIAL RATING __~ O_Slonificzn Damaan O Oamage O tmimal Camage

98-029 Hekaha Street, Suite 21, Alea, Hl $6701

Phone: (808) 486-5881 Fax: (808) 486-5889 E-mail: egi@envirequestinc.com




EnviroQuest

PLM DATA SHEET

Project No: 497G S

Project Name: l\\’\b&Q_A_A/\xUQO\

Toroied

Date: 7/ l(ﬂlf

Sample No.

Locatipn )

(,:)\V\.LW \ﬂ,g,pLCtAﬁ_,W\_L Page: of
/‘Fﬂ ablel
Material Description: Ol C«W«i%&/\ Q{_’,{A/\ﬁukﬁi%x = bl@tﬁﬂb{‘({,@&ku\ NEM
Sample No. Location % Asb. Asb. Type
4200 G5A | |
L 9\ Guosnd Fley oxlan i &m"”‘“/ WA~
2—M] J W Oell U OKCO’\\
7
CONDITION: % D C . %% Locaitzed; %D-s:nbuted: | TO{ME!‘SIQMW
O oot ; ¢ Detamicatig. D oo § N anond. B oo ; i N
0 Good Corxd. % HO - - O CGood Cond. %% H,O Stalns - ju] GECKM\. % H0/Gcunes-
Coatad Patential A1 Hgh 0O Mcderale Low
Vbration Potental 7 O Fmn D tccamste A Low
A Erosion 7 Hiah u O Low
OVERALL POTENTEIAL RATING ‘D’ i Damage 0 Damane O Minima Damaas
Material Description: dﬂ&i Q(UM QCM(C(V\QJ Fna o
% Asb, Msb-Type

JMGZ}M%/

fon Xl
\ <

BB P

U‘i

. j’Gj__oLuxd J«U/)_'?% L’(Lfﬁ’{w} i Mg

CONDITION: % Damaged % Localzed: % Distnbuted: | Total Matertal Quarttity:
Surfacing Material 751 ol Wise.

O Sig. Damage % Cremkdng - O SK. Damage P % Gouga/Punct« O Sk. Darage % Crumbiing »
O Damaged g % Delaminatng = O Damaged E % Crushed » O, Dsmsged E 4 Delaminiing -

[ Good Cond. % H0fGoxges - [J Good Cond. % HO Stalns - Good Cood % HO/Gounss-
Cortact Potertial O High O Moderate O -
\Vibradon Potertial 7 O Hgh 1 Moderats O Low
Alr Erosion O Hah [ Moderste 5 Low

OVERALL POTENTIAL RATING U Sanificant Damage 0 Damage ©  Alnimal Damaqe

. . ! Friahle
Material Description: . Non-friable
Sample No. Location % Ash. , Ash. Type
LD
.
. .
CONDITION: % Damaned: % Locallzed: % D [ Yatat Miatedal Quactty:
Ing Material — TS/ Asc

O Sig.Damaga % Crumbang - 0O Sig Camage % Gauge/Punct« 0 Sig. Damage % Crumblng «

0 * pamaged g % Delaminating « O Tamaged 2 4 Crushed » O Damaged % % Delaminatng -
-0 Good Cond. % H:0/Gounes « 0O Good Cond. % HD Stalns - 0 Good Cond % HOIGOUGEs~

Contact Porentiat O tiigh O Toderate O Low

WbeaNon Potentia O High O Moderat O Lew

Air Erosian O Hish O Loderate O Low

OVERALL POTENTIAL RATING __~ O Swonifitatt Demage O Damane O Micimal Damaan

98-029 Hekalha Street, Suite 21, Alea, H] 96701

Phone: (808) 486-5881 Fax: (808) 486-5889 E-mail: eqi@enviroguestinc.com
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Lead Paint
Laboratory Analytical Report
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—{ Hygeia | : ACCREDITED LABORATORY
fjfLalmratnnes Analytical Report R T

July 18, 2013 ISO/IEC 17025:2005

Mr. Jason Turban

EnviroQuest, Inc

98-029 Hekaha St., Bldg.5, Ste 21
Aliea, HI 96701-4917

Client Ref. 7266 Malahia Hospital - Window Replacement
Samples and data provided by: Jason Turban

Analyte: TTLC Lead Analytical Method: EPA 7420
Sample Matrix: bulk/paint Digestion Method: EPA 3050B

® 4 AHALAP LLC

www. athaacoreditedlabaorg

LAB #101658

Hygeia Reference No.. 25855 13 0139
Date Sampled: July 16, 2013
Date Received: July 17, 2013
Date Analyzed: July 18, 2013
Analyst: Nahid Motamedi

Detection Limit: 25 ppm Samples Analyzed: 3

Reporting Limit: 100 ppm  sample Condition Acceptable

Hygeia Sample ID Client Sample ID TTLC Lead Conc. (ppm) TTLC Lead Conc. (wt%) -
1365811 7266071601L 428 0.043
1365812 72660716021 2970 0.297
1365813 7266071603L 269 0.027

ppm = parts per million = mg/kg

ohber Tl
Supervisor of Chemistry Laboratory
Nahid Motamedi

Sample results have not been blank corrected. All quality control results meet the QC requirements of AIHA ELLAP. This report only pertains to the
samples investigated and does not apply to other similar material. This report is submitted for the exclusive use of the client to whom it is addressed.
Any reproduction of this report or use of this Laboratory's name for advertising or publicity purposes without authorization is prohibited.

nm Hygeia Laboratories 82 W. Sierra Madre Blvd Sierra Madre, CA 91024 (626) 355-4711 (626) 355-4497 fax Page 1 of 1
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Photographs
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EnviroQuest, Inc.



Photo 1: 3 floor (typical of basement, 1%, and 2™
floors also).

Non-asbestos containing black caulking around the
window frame.

Photo 2: 2™ floor (typical of basement, 1%and 3"
floors).

Interior view of asbestos-containing white painted
cementitious panel under the window.

Photo 3: 3" floor (typical of basement, 1¥,and 2™ floors).

Exterior view of asbestos-containing green painted
cementitious panels.

Photo 5: 1% floor, adjacent to Sun Deck.
Non-asbestos containing 2'x4’ pinhole design ceiling
tile.

Photo 4: 3" floor (typical of basement, 1%, and 2™).
Non-asbestos containing 2'x4’ fissured and pinhole
design ceiling tile.

Photo 6: 1% floor, Sun Deck.
Non-asbestos containing hard black caulking,
black rubber-like caulking, and gray caulking
around window frame.

EnviroQuest

PHOTOGRAPHIC LOG

Mauhia Hospital
Window Replacement
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Photo 7: Basement, CSR. Photo 8: 1% floor, exterior window frame

Asbestos-containing 2'x4’ ribbon fissured and Non-asbestos containing white chalky coating, black
pinhole design ceiling tile. caulking, and dark gray caulking.

Photo 9: Interior, typical of windows Photo 10: Exterior.
Non-lead based painted white concrete column, Non-lead based painted white concrete column
wall, and cementitious panel. and wall. Non-lead based painted green

cementitious panels.

Photo 11: Exterior. Photo 12: Exterior.

View of asbestos-containing cementitious panels View of windows without asbestos-containing
under and above the windows. cementitious panels.

PHOTOGRAPHIC LOG

Maluhia Hospital
Window Replacement

EnviroQuest




INVITATION FOR BIDS
for
MALUHIA
RENOVATION OF ROOMS
1027 Hala Drive
Honolulu, Oahu, Hawaii

IFB NO. 22M-0337

ADDENDUM NO. 1

MARCH 23, 2022

PHOTOS

THE ATTACHED PHOTOS ARE OF SOME AREAS OF THE PROPOSED WORK AND MAY
OR MAY NOT SHOW CONDITIONS AS OF TODAY. CONTRACTOR SHALL CONDUCT
THEIR OWN FIELD INVESTIGATION FOR CURRENT CONDITIONS.



4 BED WARD

PHOTO 1

PHOTO 2



PHOTO 3

PHOTO 4



STOREFRONT WINDOW AND DOOR

PHOTO 1

PHOTO 2



PHOTO 3

PHOTO 4



XRAY (FILE) ROOM

PHOTO 1

PHOTO 2
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PHOTO 3

PHOTO 4
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